Table and Motor — Assembly

18



Table and Motor — Parts

Index No. Part No. Description Size

T, EHVS80CS-01......... B . it
2, EHVS80-02N........... Push BUEtON SWItCh........cvoviviiiiiiice e
K T EHVS80-03N........... SWIECN PANEI ...iviiii e
4., TS-081C082............ Pan Head SCreW.........cooeevviiiiiiiiieieeeeeea #10-24x1-1/2"..
B, EHVS80-02B........... SWIECN BOX 1 1itiiiiiiiieiiee ettt
B, TS-0560071 ............ HEX NUL. ...t #10-24............
Teeeeiaanen, EHVS80-07 ............. Strain RIS ..ovie
8, EHVS80-08............. WOrk Table Bar .......ooviiviiiie e
1S T TS-0640091 ............ Nylon Insert Lock NUL...........ccoiveviiiiniiiiiinecne, 3/8"-16............
10 EHVS80-10............. LOCKING BIOCK ......oceiiiiieiiii e
11 EHVS80-11............. SPHNG PiN cooeeniic DA,
12............ EHVS80-12............. LOCK HaNGIE ... e
i 10102023A.............. KNOD e
................ EHVS80-12A...........Lock Handle Assembly (index #12,13)........cccuveieuieiiniiiinaeieaennnn.
14............ S0430525................ KB ettt 5x5%x25 ...........
5., TS-0050031 ............ HEX Cap SCreW .. cccvviiiiiiiiii e 1/47-20x3/4" ....
16............ TS-0680021 ............ Flat Washer........c.cooiiiiiiiciiii 7
17, EHVS80-17............. TADIE . .oveceie
18............ EHVS80-18............ o 1= M10.......ceeeeees
19............ TS-1540071 ............ HEeX NUL. ..o M10................
20............ EHVS80-20............. GUIE BIOCK . .ueieiiei i
2.l EHVS80-21............. F NG e
22, EHVS80-22A........... JETKNOD ..o M8x12mm.......
23, OES80CS-23........... Drive Drum (serial no. 05110394 and higher) ..........cccoceuiiiiinaennns
24............ EHVS80-24 ............. GUIAE Bar. ... uuiieiiici e
25, S0310306................ PN (2 S,
26..cccu.... TS-0267021 ............ SEESCIEW .uvvveieiii ettt 1/47-20x1/4" ...
27 e, EHVS80-27 ............. LOCAtiON Plate ..........ovviii e
28, EHVS80-28.............. 0141 (= R
29 s s Sanding Belt (local purchase)..........c.cccoeeevvnnenne. 6"W x 89"L ......
30....c....... 10104046................ Miter Gauge BOAY .......c.uoviiiiiiiiieiie e
................ EHVS80-MG ...........Miter Gauge Assembly (index #20,24-28,30-33,41).......cccvevrunennnnn.
3l TS-081B042............ Pan Head SCreW........cccovvviiiiiiinieiieciieeeeeeis #8-32x5/8" ......
32, TS-0560061 ............ [ (S0 [ | S #8-32 .
33, EHVS80-33............. (a0 o R
34......... 20101048................ [ P 1Y o [
35, OES80CS-135......... SIdE PlAt ....vieeii e
................ TS-0051061 ............Hex Cap Screw (motor plate —not shown) ..........5/16"-18x1-1/4"
................ TS-0561021 ............Hex Nut (motor plate—not shown) .....................5/16"-18 ..........
36............ EHVS80-36A........... JET KNOD e, M8x35mm.......
37, EHVS80-37A........... T 6x40mm.......
38, TS-0561011 ............ HEeX NUL. ... 1/4"-20............
39, EHVS80-39A........... SPACET ...t
40............ TS-0733031 ............ External Tooth Lock Washer...........c.cccevveennane.. #10.....cooeenal.
41............ EHVS80-28A........... LOCAtiON BIOCK ... cviitiiiiie i
42............ TS-0561031 ............ HEX NUL. ... 3/8"-16............
43............ TS-0051021 ............ HEX Cap SCreW ...ccvvveviiiiieeeei e 5/167-18x5/8" ..
44............ TS-0720091 ............ LOCK WaAShEr .......ovviiiiiiiii e 3/8" i,
45............ EHVS80-49............. Washer Head SCrew ..........cccooevvveiiiieiiineciieeennn, #10-24 x 3/8"...
46............ EHVS80-57............. Tl SCAIE ..t
47 ............ TS-081C052............ Pan Head SCrew.........coovvviiiiiiniii i #10-24x3/4" .....
48............ EHVS80-59............. 011 P
49............ TS-081C022............ Pan Head SCreW........ocvvvieviiniiiiiiceeeeeeen #10-24x3/8".....
50............ OES80CS-150......... MOtOK . e 1-1/2HP, 1Ph...
51............ TS-0051061 ............ HeX Cap SCreW .......uvieviiiiieiie e 5/16”-18x1-1/4"



Table and Motor — Parts

Index No. Part No. Description Size

52, TS-0680031 ............ Flat Washer..........ccooveviiiiiiii e, 5/16"...ccccceuen.
X U OES80CS-153......... PN
54............ EHVS80-67 ............. 1Y/ T0] o] S o] o H
55, OES80CS-155......... (D10 G o] o PSPPSR
56, OES80CS-156......... Sanding Belt CoVer........o.iiiiii e
57 . EHVS80-70A........... Up-Down Table Mount Plate...........ccooveiiiiiiiiiie e,
58, EHVS80-71A........... JET KNOD .o M8X20mm ......
59....c.. EHVS80-72............. Back Stop Bracket .........ccoovviiiiiiiiii e
60............ TS-0720081 ............ LOCK WaSher ......ccouviiiiiiiiicii e, 5/16"....ccccceeunn.
61............ TS-0561021 ............ HeX NUL.....co e 5/16”-18..........
62...ccc. TS-0051061 ............ HEX Cap SCreW .....couiiiiiiiiieiieee e 5/16”-18x1-1/4"
63..cciennn. TS-2285121 ............ Flat Head SCrew........cccoveiiiiiiiiiiiiecieeeen M5x12.............
64............ TS-2284201 ............ Flat Head SCrew.........cccoeeiiiiiiiiiiiiieeceen M4x20.............
65...cnn. EHVS80-94 ............. EXtENSION Table.....con i
66............ EHVS80-9%............. SUPPOrtiNg RO ...
67 .. EHVS80-57A........... Tilt Angle Scale Label ...
68....nnnnn. EHVS80-108........... Direction Label ..........cooouiiii
69............ EHVS80-107 ........... Warning Label ...
70, EHVS80-68............. POWET COP...coiiiiiiiiii e e e e
1.l OES80CS-171......... HING o
T2, OES80CS-172......... KNOD . MB..ooeeeiies
73, OES80CS-173......... SUPPOILING SEAL......iiiiii e
T4............ TS-0206041 ............ Socket Head Cap SCrew .........ocoevvevvevivinneecinnnnn. #10-24x3/4".....
75, OES80CS-175........ SPACET it
76.cccune.... EHVS80-34G........... Graphite Pad.........ccooiviiiiiiies e
7T, EHVS80-51............. Belt TENSION AIM ...oue e
78............ EHVS80-54 ............. Tension Arm Handle ..o,
79, OES80CS-179......... CoNNECLION PIAte .....cceuiiiiii e
80............ EHVS80-111 ........... [ 0] ) 1= T PP
8l..cceennnn. OES80CS-181......... ID LA .o
82...ccc..... OES80CS-182......... HINGE BraCKet.......c.uueiiiiii e

20



Idle Drum — Assembly

21



Idle Drum — Parts

Index No. Part No. Description Size

................ OES80CS-IDRA ......Idle Drum Complete Assembly (index# 1-72) ......cc.cveevnieiinneennnnnes
T, OES80CS-201......... TENSION BA...ei i
2, OES80CS-203......... ST o] o PSPPSR
T TS-0561021 ............ HEX NUL. ... 5/16"...ccccceunnn..
13, TS-1523011 ............ Socket Set SCreWw ......c.uvveviiiiiiiiiiineee e, MBX6 ..............
15........... S0400545................ KB ettt 5x5x45mm ......
16............ OES80CS-216......... LT 0 T4 4 PSP
17, OES80CS-217......... SPACET et
18, S0400425................ KBY e Ax4x25.............
19 TS-0640081 ............ Nylon Insert Lock NUL...........cccoiveviiiiniiiiiineeen, 5/16"....c.cceenn.
20, TS-0680031 ............ Flat Washer..........ccoooeviiiniiii e, 5/16"...cc.ccvvenn.
220, TS-0720081 ............ LOCK WaSher ......cccvviiiiiiiieeees e 5/16"...cc.ccvueen.
23, TS-2342141 ............ Nylon Insert Lock NUt..........cccovveviiiinieiiiiineeeenn, M14......ccc.....
24............ OES80CS-224......... BraCKEeL ... oeiiiii e e
25, TS-0050031 ............ HEX Cap SCIrEW ...ccevviviiiiiieieeii e 1/47-20x3/4".....
26............ OESB80CS-226N ...... [I0=T= o IS 1o = SRR
27 . OES80CS-227......... LS o] 111 P
28, OES80CS-228......... Ball BEANNG.....ccveveieeeieiei e eee e e 698....cccvneennn.
29, OES80CS-229......... Retaining RiNG.........ovvviiiiiiiiiiin e, STW-8............
30, TS-1502051 ............ Socket Head Cap SCrew .........ooevevvnveveeiinnenennnnn. M5x20.............
1., TS-0208061 ............ Socket Head Cap SCrew .........ocoevvvvevevinneecnnnnnn. 5/16"x1" ..........
32, TS-2284121 ............ Flat Head SCrew .........cooviiiiiiiiiiiiieec M4x12 ............
3., BB-6202VV ............. Ball BEaring........cccvvieiiiiiiieiiiiis e 6202LLU.........
35, OES80CS-235........ Bearing HOUSING .......oouuniiiiiiii e
36 BB6003ZZ............... Ball BEaring.......cccvvvnieiiiiiiieiiiiii e 600327 ...........
CY A S0400430................ K BY et 4x4x30............
38, OES80CS-238......... 1T L o (o 10 oo [P
39, TS-1502021 ............ Socket Head Cap SCrew ........cooevvvvevviieviineeinns M5x10.............
40............ OES80CS-240......... BUSKNING ...
41............ OES80CS-241......... CaIM . e
42............ OES80CS-242......... RTAY o] g 4 T = T
43............ OES80CS-243......... Worm Gear Shaft...........oovviiiii
44............ OES80CS-244......... @0 ] 1110 2] o I
48............ TS-0051081 ............ HEX Cap SCrEW ....cvvveiiiiiieeeie e 5/16"-18x1-3/4"
49............ TS-1551031 ............ Lock Washer .......ccciviiiiiii e M5.. ..
50, OES80CS-250......... ROG . e
52, EHVS80-81............. Belt Tracking TOOl.......cc.uiiiiiiiie e
53, TS-0810012 ............ Round Head Slotted Machine Screw.................. #10-24x1/4".....
54............ OES80CS-254......... Self Tapping SCreW.......ccvvviiiiieiiie e M3X6 ..............
55, OES80CS-255......... DUSt HOOA (LEFL) .oevvvnieeiii e
56, OES80CS-256......... Dust HOOd (RIGHL) .....ceviiiiicie e
Y T OES80CS-257......... RING .ttt
58..cciiin. OES80CS-258......... WaVE WaSKhEE . ..cei e e
5. OES80CS-259......... T | L= U o N
60............ OES80CS-260......... Track Adjusting BIOCK............ooviuiiiiiiii e
61l............ OES80CS-261......... Drive Shaft.......oiiiiii e
62..ccccnnn. OES80CS-262......... Button Head Socket SCrew..........ccoooveviveiiniennnnn. 5/16"X1-3/4 .....
63 OES80CS-263......... LCTH T 1o L PSP
65.. .. OES80CS-265......... Foam Sheet for Drive Shaft ...........oooiiiiiiii e,
66............ OES80CS-266......... [dle Drum Bracket...........coovuuiiiiiiii e
67 ... OES80CS-267......... Track AdjUSTING SCrEW ......ccevuiiiiiieiiie e e e e
68............ OES80CS-268......... Track Adjusting NUE .........oooiiiiiii e
69......... OES80CS-269......... Retaining RiNG.........ccoccoiviiiiiiiie e S10...ccciieenn.
70, OES80CS-270......... Bearing HOUSING .......ovuuiiiiici e
71............ OES80CS-271......... Foam Sheet for Lead SCreW .........coovvviveieiiiiiieci e
T2, OES80CS-272......... CONE DISC SPIING.ceuniiiiiiieiiiii ettt



Stand Assembly

Index No. Part No. Description Size

T, TS-0680031 ............ Flat Washer..........cooviiiiiiiee e 5/16"...............
2, TS-0720081 ............ LOCK WaAShEr .......ovviiiiiei e 5/16"...............
K T TS-0561021 ............ HEX NUL. ...t 5/16”-18..........
4 i, EHVS80CS-S04 ...... SIdE PANEl ...cec e
B, EHVS80CS-S05 ...... = T TR
B, EHVS80CS-S06 ...... STo] =T PPN
Toieiaannn, EHVS80CS-SO07 ...... REAI PANEL ... v
< T TS-0561021 ............ HEX NUL. ...t 5/16"-18..........
1S TS-0051061 ............ HEX Cap SCreW .. ccvvviieiiieii e e 5/16"-18x1-1/4"
10............ TS-1533032 ............ Pan Head SCreW.........cvvvviviiniiiiiieeeeeeeeen M5x10.............
11............ EHVS80CS-S11....... [0 o
12............ EHVS80CS-S12...... S e
13 EHVS80CS-S13....... Latch ASSEMDIY ....coouiiiiiii e
14............ TS-1551031 ............ LOoCK WaSher ........ooviiiiiiiii i M5,
15, EHVS80CS-S15...... Front Panel (W/DOOK) .........uviiuiiieee e
16............ EHVS80CS-S16....... o] =T
17, EHVS80CS-S17 ...... JET LADEL c..cviiiiice e
18............ TS-1550031 ............ Flat Washer........ccoooiiiiiiiiiiie M5 .,
19........... TS-0081031 ............ HEX Cap SCreW ....ccvviiiiieiii e 5/16”-18x3/4"...

23




Wiring Diagram

EHVS-80CS ELECTRICAL SCHEMATIC-115V

(AEA[HOR

@

(
RED

&)
YELLOW

(2l
BLACK
141

WHITE

O

s

WHITE
GREEN

WHITE E |§ WHITE
BLALK Q @ BLACK J
GREEN GREEN _ /

—le

GR

Q

UND

EHVS-80CS ELECTRICAL SCHEMATIC-230V

CAPACITOR

()
RED

(2)
BLACK

a3l
YELLOW
4]
WHITE

WHITE|

BUACK
GREEN C |I

WHITE §I |§ WHITE  /
BLACK E @ BLACK /
GREEN GREEN _ J

o
O

T

ROUN

24

G D




	OES-80CS Oscillating Edge Sander
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Unpacking
	Assembly
	Stand Assembly
	Installing Table and Motor Unit to Stand
	Sanding Belt Installation
	Drum Guard & Dust Port
	Extension Table

	Electrical
	Adjustments
	Sanding Platen Angle Adjustment
	Platen Lock Tension Adjustment
	Changing the Sanding Belt
	Belt Tracking Adjustment
	Motor Mount Tracking Adjustment
	Table Adjustment

	Basic Operations
	Horizontal Sanding
	Vertical Sanding
	Contour Sanding

	Troubleshooting Operating Problems
	Parts
	Table and Motor – Assembly
	Table and Motor – Parts
	Idle Drum – Assembly
	Idle Drum – Parts
	Stand Assembly

	Wiring Diagram



